
630

WORK EQUIPMENT - (T)



631

1

2

2

3

3

T-00001D   06/24

T100-00010 - MAIN BOOM - FELLER BUNCHER

1
2 
3

60291-AST
42485
18564

WELDMENT, MAIN BOOM 
BUSHING - 3.5” X 3” X 4.25” UNDERSIZE
BUSHING - 3.5” X 4.25” - UNDERSIZE

1 
2 
2

2222900

Item 	    Part #			  Description                                       	 Qty.	



632

T-00002D   06/24

T100-00020 - BOOM GUARDING - FELLER BUNCHER

263 Red Loctite™

263 Red Loctite™

263 Red Loctite™

263 Red Loctite™ 263 Red Loctite™Anti-Seize

2222900



633

1
2 
3 
4
5
6 
7
8
9

10
11
12
13
14
15
16

60265
60347
62036
60289
60348
60349
60478
60479
60466
52824
42689
10402
10731
15528
10813
60347

LID, DEBRIS GUARD - D-SERIES
PUCK, DEBRIS GUARD SLIDE
BOLT, FLAT HEAD -.5” X 1” DEBRIS GUARD 263 RED LOCTITE™
PLATE, DEBRIS WEAR
SHAFT, DEBRIS GUARD
PLATE, RUBBER HOLD DOWN CHIMNEY
RUBBER, REAR DEBRIS GUARD 
RUBBER, DEBRIS GUARD SCRAPPER
BELTING, FB BOOM COVER D-SERIES
PLATE, BELTING HOLD DOWN - BOOM COVER
BAR, RUBBER RETAINER - BOOM
BOLT - .375” X 1.25” 263 RED LOCTITE™
BOLT - .375” X 1.5” 263 RED LOCTITE™
WASHER, .375”
3/8-16 NUT, TOP LOCK
PUCK, DEBRIS GUARD SLIDE

1
2

10
1
1
3
1
1
1
1
2

12
6

24
6
2

T100-00020 - BOOM GUARDING - FELLER BUNCHER

2222900

Item 	    Part #			  Description                                       	 Qty.	



634

T100-00030 - MAIN BOOM INSTALLATION - FELLER BUNCHER

1
2
3
4
5
6

54679
10728
60758
47260
47261
42484

PIN ASSEMBLY, 2.99 DIA X 24.63” 263 RED LOCTITE™
NUT, NYLOCK - 2” (ZINC PLATED)
WASHER, BURNED - HARDENED-MAIN BOOM PIN
SHIM, BOOM PIVOT - .059
SHIM, BOOM PIVOT - .047
BUSHING - 3.5” X 3.0” X 2.0” UNDERSIZE

1
1
1

AR
AR
2

T-00004D   06/24

263 Red Loctite™

Anti-Seize

2222900

Item 	    Part #			  Description                                       	 Qty.	



T200-00200 - BOOM MOUNTING BUNCHER, HD

2222900

1
2
3
4
5
6

54679
10728
60758
47260
47261
60930

PIN ASSEMBLY, 2.99 DIA X 24.63”
NUT, NYLOCK - 2” (ZINC PLATED)
WASHER, BURNED - HARDENED-MAIN BOOM PIN
SHIM, BOOM PIVOT - .059
SHIM, BOOM PIVOT - .047
BUSHING, 4.00 OD X3.00 ID X 2.05 LG

1
1
1
1
1
2

635

Item 	    Part #			  Description                                       	 Qty.	



636

1

2

3

2

3

H-00007D   06/24

T100-00040 - MAIN BOOM - HARVESTOR

2239200

1
2
3

47795
42485
18564

WELDMENT, MAIN BOOM HARVESTOR
BUSHING - 3.5” X 3” X 4.25” UNDERSIZE
BUSHING - 3.5” X 4.25” - UNDERSIZE

1 
2 
2

Item 	    Part #			  Description                                       	 Qty.	



637

1

2

3
4

4

5

6

78

9

10

11
12

T-00005D   06/24

T100-00050 - MAIN BOOM BOOM GUARDING - HARVESTOR

2239200

1
2
3
4
5
6
7
8 
9 

10 
11 
12

60729
65671
15549
10806
10817
58062
52824
15563
10771
60349
10402
10802

GUARD, HOSE - HARVESTOR MAIN BOOM
BAR, HARVESTER COVER MOUNT SPACER
BOLT - .75” X 2.0” 263 RED LOCTITE™
WASHER, FLAT - .75”
NUT, 3/4-10 UNC
RUBBER, WHEELED BOOM COVER D
PLATE, BELTING HOLD DOWN - BOOM COVER
NUT, NYLOCK - .625”
WASHER, SAE FLAT - .625”
PLATE, RUBBER HOLD DOWN CHIMNEY
BOLT - .375” X 1.25” 263 RED LOCTITE™
WASHER, FLAT - .375”

1
2
4
8
4
1
1
4 
4
1
4
4

263 Red Loctite™

263 Red Loctite™

Item 	    Part #			  Description                                       	 Qty.	



638

T-00006D   06/24

T100-00060 - MAIN BOOM BOOM INSTALLATION - HARVESTOR

2239200

1
2
3
4
5
6

60818
10728
60758
47260
47261
60823

PIN ASSY, 3.49X20.12-D-SERIES 263 RED LOCTITE™
NUT, NYLOCK - 2” (ZINC PLATED)
WASHER, BURNED - HARDENED-MAIN BOOM PIN
SHIM, BOOM PIVOT - .059
SHIM, BOOM PIVOT - .047
BUSHING, 4.00 OD X3.50 ID X 2.05 LG

1
1
1
1
1
2

263 Red Loctite™

Anti-Seize

Item 	    Part #			  Description                                       	 Qty.	



639

1
2

3

2

3

4

5

6

7

8

9

9

10

T-00008D   06/24

T100-00070 - MAIN BOOM BOOM CYLINDER - 150MM

2239300

1 
2 
3 
4 
5 
6 
7 
8 
9 

10

57839
57601
15377
60435
57919
55411
55262
15528
58397
60653

CYLINDER, MAIN BOOM - TRACK 150MM
FLANGE, BLOCK ELBOW W184-16-16U CODE 62
O-RING - 1” SF (CODE 61/62)
WELDMENT, CYL BARREL CLAMP/BLOCK
CABLE, CYLINDER - 17”
3/8” HEATER HOSE
NUT, NYLON INSERT LOCK, 3/8-24
WASHER, SAE FLAT - .375”
BOLT, ALLEN HEAD - 12MM X 65MM 263 RED LOCTITE™
RUBBER, CYL MANIFOLD MOUNT

1 
2 
2 
1 
2 
2 
2 
2 
8 
1

263 Red Loctite™

263 Red Loctite™

NOTE: APPLY GREASE TO O-RINGS

Item 	    Part #			  Description                                       	 Qty.	



640

7

5

3

9

8
T-00022D   07/24

T100-00070 - MAIN BOOM BOOM CYLINDER COMPONENTS - 150MM

 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25

57839
CALL

CALL
62066
CALL
CALL
CALL
62057
CALL

CALL
62067 
57853
CALL

CALL

CYLINDER, MAIN BOOM - TRACK 150MM
BARREL ASSEMBLY 
ROD ASSEMBLY 
GLAND 
FRONT PISTON 
BACK PISTON 
CUSHION SLEEVE 
LOCKNUT 
BUSHING 
SPIRAL SNAP RING 
SPIRAL SNAP RING 
SET SCREW 
STEEL BALL 
SHCS METRIC 
FLAT WASHER 
SET SCREW 
GREASE FITTING 
TEMPERATURE LABEL 
O-RING 
BUSHING SPACER 
BUSHING 
SEAL KIT 
PLUG 
DISC SPRING 
DISC SPRING 
HIGH PRESSURE SPOOL

1
1
1

11
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1

2239400

NOTE: APPLY GREASE TO O-RINGS

Item 	    Part #			  Description                                       	 Qty.	



641

1
2

3

2

3

4

5

6

7

8

9

9

10

T-00008D   06/24

T100-00080 - MAIN BOOM BOOM CYLINDER - 165MM BORE

1 
2 
3 
4 
5 
6 
7 
8 
9 

10

58202
57601
15377
60435
57748
55411
55262
15528
58397
60653

CYLINDER, MAIN BOOM - TRACK 165MM
FLANGE, BLOCK ELBOW W184-16-16U CODE 62
O-RING - 1” SF (CODE 61/62)
WELDMENT, CYL BARREL CLAMP/BLOCK
CABLE, CYLINDER - 19”
3/8” HEATER HOSE
NUT, NYLON INSERT LOCK, 3/8-24
WASHER, SAE FLAT - .375”
BOLT, ALLEN HEAD - 12MM X 65MM 263 RED LOCTITE™
RUBBER, CYL MANIFOLD MOUNT

1 
2 
2 
1 
2 
2 
2 
2 
8 
1

NOTE: APPLY GREASE TO O-RINGS263 Red Loctite™

263 Red Loctite™

2239400

Item 	    Part #			  Description                                       	 Qty.	



642

T100-00081 - MAIN BOOM BOOM CYLINDER COMPONENTS - 165MM

5

2

8

20

20

22

T-
00

02
3D

   
07

/2
4

2239400

NOTE: APPLY GREASE TO O-RINGS



643

 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25

58202
CALL

CALL
62066
CALL
CALL
CALL
62057
CALL

CALL
62067 
CALL

CALL

CYLINDER, MAIN BOOM - TRACK 165MM
BARREL ASSEMBLY 
ROD ASSEMBLY 
GLAND 
FRONT PISTON 
BACK PISTON 
CUSHION SLEEVE 
LOCKNUT 
BUSHING 
SPIRAL SNAP RING 
SPIRAL SNAP RING 
SET SCREW                                                                                                                     
STEEL BALL 
SHCS METRIC 
FLAT WASHER 
SET SCREW 
GREASE FITTING 
TEMPERATURE LABEL 
O-RING 
BUSHING SPACER 
BUSHING 
PLUG 
DISC SPRING 
DISC SPRING 
HIGH PRESSURE SPOOL 
SEAL KIT

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

23 
23 
1 
3 
1 
1 
1 
2 
1 
1 
2 
1 
1

2239400

T100-00081 - MAIN BOOM BOOM CYLINDER COMPONENTS - 165MM

Item 	    Part #			  Description                                       	 Qty.	



644

T-00009D   06/24

T100-00090 - MAIN BOOM BOOM CYLINDER INSTALLATION - FELLER BUNCHER

2239300

1
2
3
4
5
6

60297
60303
18570
15550
10841
10817

PIN ASSY, 80MM  X 19.00” - BASE MAIN CYL
PIN ASSY, 90MM X 15.5” (ROD MAIN/BASE ST ANTI-SEIZE
WASHER, PIN RETAINING
WASHER, SAE FLAT - .75”
BOLT - .75” X 3.5” 263 RED LOCTITE™
NUT, 3/4-10 UNC

1
2
2
4
2
1

263 Red Loctite™

Anti-Seize

Grease
Grease

Item 	    Part #			  Description                                       	 Qty.	



645

T-00010D   06/24

T100-00100 - MAIN BOOM CYLINDER INSTALLATION - HARVESTOR

2239300

1
2
3
4
5
6

60297
60303
18570
15550
10841
10817

PIN ASSY, 80MM  X 19.00” - BASE MAIN CYL
PIN ASSY, 90MM X 15.5” (ROD MAIN/BASE ST ANTI-SEIZE
WASHER, PIN RETAINING
WASHER, SAE FLAT - .75”
BOLT - .75” X 3.5” 263 RED LOCTITE™
NUT, 3/4-10 UNC

1
2
2
4
2
1

263 Red Loctite™

Anti-Seize

Grease

Grease

Item 	    Part #			  Description                                       	 Qty.	



646

1

2

3

4
9

3
2

5 6
7 8

9

10

11

11

T-00011D   06/24

T100-00110 - STICK BOOM CYLINDER - 130MM BORE

2239500

1
2
3
4
5
6 
7 
8 
9 

10 
11 
12

57837
57601
15377
60521
58031
55411
55262
15528
59149
60653
65855
65853

CYLINDER, STICK - FB 130mm 
FLANGE, BLOCK ELBOW W184-16-16U CODE 62
O-RING - 1” SF (CODE 61/62)
WELDMENT, CYL STK BARREL 45 DEG
CABLE, CYLINDER, 15” 
3/8” HEATER HOSE
NUT, NYLON INSERT LOCK, 3/8-24
WASHER, SAE FLAT - .375”
BOLT - M12-1.75 X 60 Gr 12.9  SHC 263 RED LOCTITE™
RUBBER, CYL MANIFOLD MOUNT
HOSE, HYD, 787TC38 16-16OS-16OS-SW
HOSE, HYD, 787TC17 16-16OS-16O4-SW

1
2
2
1
2

AR
4
4 
8 
1
1 
1

263 Red Loctite™

263 Red Loctite™

NOTE: HYDRAULIC FITTINGS GET 545 LOCTITE™

NOTE: APPLY GREASE TO O-RINGS

Item 	    Part #			  Description                                       	 Qty.	



647

7

5

8

3

8

T-00026D   07/24

T100-00111 - STICK BOOM CYLINDER COMPONENTS - 130MM BORE

2239500

 
1 
2 
3 
4 
5 
7 
6 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19

57837
CALL

CALL
62066 
CALL
CALL
CALL
62057
CALL

CALL

CYLINDER, STICK BOOM - TRACK 130MM
BARREL ASSEMBLY 
ROD ASSEMBLY 
GLAND 
FRONT PISTON 
BACK PISTON 
LOCKNUT 
CUSHION SLEEVE 
BUSHING  
SPIRAL SNAP RING 
SPIRAL SNAP RING
SET SCREW 
STEEL BALL 
SHCS METRIC 
FLAT WASHER 
SET SCREW 
GREASE FITTING 
TEMPERATURE LABEL 
O-RING 
SEAL KIT

1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 

17 
17 
1 
2 
1 
1 
1

NOTE: APPLY GREASE TO O-RINGS

Item 	    Part #			  Description                                       	 Qty.	



648

1

2

3

4
9

3
2

5 6
7 8

9

10

11

11

T-00011D   06/24

T100-00120 - STICK BOOM CYLINDER - 140MM BORE

2239600

1
2
3
4
5
6 
7 
8 
9 

10 
11 
12

57838
57601
15377
60521
58031
55411
55262
15528
59149
60653
65855
65853

CYLINDER, STICK - 140mm 
FLANGE, BLOCK ELBOW W184-16-16U CODE 62
O-RING - 1” SF (CODE 61/62)
WELDMENT, CYL STK BARREL 45 DEG
CABLE, CYLINDER, 15” 
3/8” HEATER HOSE
NUT, NYLON INSERT LOCK, 3/8-24
WASHER, SAE FLAT - .375”
BOLT - M12-1.75 X 60 Gr 12.9  SHC 263 RED LOCTITE™
RUBBER, CYL MANIFOLD MOUNT
HOSE, HYD, 787TC38 16-16OS-16OS-SW
HOSE, HYD, 787TC17 16-16OS-16O4-SW

1
2
2
1
2

AR
4
4 
8 
1
1 
1

NOTE: HYDRAULIC FITTINGS GET 545 LOCTITE™

NOTE: APPLY GREASE TO O-RINGS

263 Red Loctite™

263 Red Loctite™

Item 	    Part #			  Description                                       	 Qty.	



649

T-00024D   07/24

T100-00121 - STICK BOOM CYLINDER COMPONENTS - 140MM BORE

2239600

 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21

57838
CALL
58293

CALL
62066
CALL
CALL
CALL
62057
CALL

CALL
62067 
CALL

CYLINDER, STICK BOOM - TRACK 140MM
BARREL ASSEMBLY 
ROD ASSEMBLY 
GLAND 
FRONT PISTON 
BACK PISTON 
LOCKNUT 
CUSHION SLEEVE 
BUSHING                                                                                                                                               
SET SCREW 
STEEL BALL 
SHCS METRIC 
FLAT WASHER 
SET SCREW 
STEEL BALL 
PLUG 
GREASE FITTING 
SPIRAL SNAP RING 
SPIRAL SNAP RING
O-RING 
TEMPERATURE LABEL 
SEAL KIT 

1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 

17 
17 
1 
1 
1 
2 
1 
1 
1 
1 
1

NOTE: APPLY GREASE TO O-RINGS

Item 	    Part #			  Description                                       	 Qty.	



650

T-00012D   06/24

T100-00130 - STICK BOOM - FELLER BUNCHER

2239700

263 Red Loctite™

263 Red Loctite™

Anti-Seize

Anti-Seize

Anti-Seize



651

1
2
3
4
5
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21

60315-AST
57846
51645
10775
15550
54136
11704
54385
54421
54386
54391
54392
15549
18570
12021
10728
54395 
54396
14241 
54397 
18565

WELDMENT, STICK BOOM F/B  D - SERIES
TOOL CYLINDER ASSEMBLY
PIN ASSEMBLY, 2.50 DIA X 14.75”
BOLT - 3/4” x 2.5” 263 RED LOCTITE™
WASHER, SAE FLAT - .75”
WASHER, pin retaining
BUSHING - 2.5” X 4.25”
BAR, LINK CONNECTING 3” PIN  2.0TK ANTI-SEIZE
BAR, LINK - CONNECTING (TOP) 3” PIN L.H.
BAR, LINK - CONNECTING (TOP) 3” PIN R.H.
PIN ASSEMBLY 2.5 X 18.88(16”W/LGTH) ANTI-SEIZE
PIN ASSEMBLY 3.0 X 18.88(16”W/LGTH) ANTI-SEIZE
BOLT - .75” X 2.0 263 RED LOCTITE™
WASHER, PIN RETAINING
WASHER, BURNED
NUT, NYLOCK - 2” (ZINC PLATED)
BUSHING - 2.5” X 2.0” (4 BAR)
BUSHING - 3.0” X 2.0” (4 BAR)
BUSHING - 2.5” X 3” (4 BAR)
BUSHING - 3.0” X 3.0” (4 BAR)
BUSHING - 3.5” X 2.5”

1
1
1
1
3
1
4
2
1
1
1
1
2
2
2
2 
2 
2 
2 
2 
2

2239700

T100-00130 - STICK BOOM - FELLER BUNCHER

Item 	    Part #			  Description                                       	 Qty.	



652

T100-00140 - STICK BOOM TOOL TILT CYLINDER COMPONENTS

T-00025D   07/24

2239700

263 Red Loctite™

NOTE: APPLY GREASE TO O-RINGS



653

 
1
2
3
4
5
6 
7 
8 
 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24

57846 
CALL 
CALL 
CALL 
58421 
CALL 
CALL 
24563 
CALL 
57895 
CALL 
 
 
 
 
 
 
CALL 
57896 
CALL 
 
 
 
CALL 
57894 
CALL 
 
57897

TOOL CYLINDER ASSEMBLY 
HHCS,M12X1.75,90,10.9,PLN 263 RED LOCTITE™
 LOCK WASHER M12
 ADAPTER BLOCK
 BARREL END BUSHING
 O-RING,-219,NITRILE,90A
 BARREL ASSEMBLY
 2.00-12 X 6.00” LG HHCS GR8
	WASHER 
	PISTON ASSEMBLY
PISTON EXTERNAL
PISTON INTERNAL
BU RINGS 309-395
O-RINGS 309-395
CUSHION SLEEVE
ROD BEARING EXTERNAL HOUSING
RETAINING RING
O-RINGS 425-475 
ROD BEARING ASSEMBLY
HHCS,1/2-13,1.00,GR5,PLN
LOCK WASHER,1/2”,PLN
GUARD
WASHER
SHCS,5/8-11,3.50,A574,PLN 
ROD ASSEMBLY
CYLINDER BUSHING
 
KIT, SEAL REPAIR - TOOL TILT CYLINDER

1 
8 
8 
2 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
4 
4 

14 
14 
1 
2 
 
1

2239700

T100-00140 - STICK BOOM TOOL TILT CYLINDER COMPONENTS

Item 	    Part #			  Description                                       	 Qty.	



654

T100-00150 - GREASE LINE KIT - FELLER BUNCHER / CONTROL FALL PROCESSOR

2239700

1
2
3
4
5
6
7

22281
55605 - (KIT)
55605 - (KIT)
55605 - (KIT)
55605 - (KIT)
15658
10704

FITTING, 90° - 5546132 TEFSEAL PIPE SEALENT™ 
HOSE ASSY - 2133-02-02PS-04JS (TOOL CYL BASE)
HOSE ASSY - 2138-02-02PS-04JS (STICK CYL BASE)
HOSE ASSY - 2188-02-02PS-04JS (MAIN/STICK PIVOT)
HOSE ASSY - 2147-02-02PS-04JS (MAIN CYL ROD)  
CONNECTOR, STRAIGHT BULKHEAD - 2239-2-4S 545 RED LOCTITE™ 
FITTING, STRAIGHT GREASE - 1/8” PIPE THREAD 545 RED LOCTITE™

4
2
1
2
1
6
6

MAIN
CYL
ROD

STICK
CYL
BASE

MAIN
STICK
PIVOT

BASE
TOOL
CYL

BASE
TOOL
CYL

MAIN
STICK
PIVOT

MAIN

CYL

ROD

STICK

CYL

BASE

MAIN

STICK

PIVOT

BASE

TOOL

CYL

BASE

TOOL

CYL

MAIN

STICK

PIVOT

H-00115D   06/24

A

A

A

F

F

B

B

B

C

C

C

D

D

D

E

E

E

F

2

A

A

F

B
C

D
E

F

Tefseal Pipe Sealent™

545 Red Loctite™

Item 	    Part #			  Description                                       	 Qty.	



6552239800

T-00031D   10/24

16

17

18

17

1

2

3

3

4

4

4

44

5

5

5

6

6

3

3

3

3

7

7

8
9

10

8910

11

8910

12

12

13
14

13

14

15

19

20
21

2223

24
25

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

58116
487650
48303
484250
59122
62580
48310
18570
15550
15549
60683
18565
12021
10728
58101
18397 - (KIT - 59052)
15377
58231
58232
10783
15534
50999
53081
15576
10757

WELDMENT, STICK BOOM HD (TANGUAY)
WELDMENT, LINK BOOM TO TOOL CYL-TAIL
BUSHING, 3.5 X 3.0X 2.5
BUSHING, 3.5 X 3.0 X 4.5
ZERK, GREASE - 1/8-27 NPTF, ST
DOG BONE-POWER STICK
3.0 X 20.00 PIN ASSY
WASHER, PIN RETAINING
WASHER, SAE FLAT - .75”
BOLT - .75” X 2.0
PIN, TOOL TILT CYLINDER HD
BUSHING - 3.5” X 2.5”
WASHER, BURNED
NUT, NYLON LOCK
CYLINDER, TOOL TILT - T755 WC
CONNECTOR, FLANGE PAD - W48-16-16U(C 62)
O-RING - 1” SF (CODE 61/62)
MANIFOLD, PORT BLOCK - TOOL TILT CYL.
GUARD, PORT BLOCK TOOL TILT CYL
BOLT - .5” X 1”
WASHER, SAE FLAT - .5”
LIGHT, BOOM MOUNTED - LED LAMPS
LEXAN, BOOM LIGHT COVER
BOLT - .25” X 1.00”
WASHER, SAE FLAT - .25”

1
1
6
6
4
2
2
3
3
3
1
2
2
2
1
1
2
1
1
4
4
1
1
4
4

Item    Part #	      	Description Qty.	

T100-00151 - ARM	ASSEMBLY,	FB,	HD,	U	-	(TANGUAY	HD)



656

1
2

1
2

1

3

T-00013D   06/24

T100-00160 - STICK BOOM FOUR BAR LINK GREASE FITTINGS

1
2
3

59122
59123
59133

ZERK, GREASE - 1/8-27 NPTF, ST 545 RED LOCTITE™
ZERK, GREASE - 1/8-27 NPTF, 90
ZERK, GREASE - 1/8-27 NPTF, 45

4 
2
2

545 Red Loctite™

Anti-Seize

Anti-Seize

2224700

Item 	    Part #			  Description                                       	 Qty.	



657

1

2

3 4

5

6

5

T-000104D   06/24

T100-00170 - FELLER BUNCHER / CONTROL FALL PROCESSOR - LIGHT INSTALLATION

2224700

1
2
3
4
5 

6

53208
53081
15576
10757
58380 
54065
53176
54064
58068 - (KIT)

LIGHT
LEXAN, BOOM LIGHT/SWING OUT DOOR B&C SER
1/4” X 1’ BOLT
1/4” WASHER
CABLE                                                                                                                                   
SOCKET, CONTACT - #2 (NOT SHOWN)
CONNECTOR, TERMINAL 16-18G SOLID DEUTSCH (NOT SHOWN)
SOCKET, WEDGE LOCK - #2 (NOT SHOWN)
HOSE ASSY - 387TC84 06-06OS-08PS (STICK BOOM LIGHT CABLE)

1
1
4
4 

AR
1
2 
1 
1

Item 	    Part #			  Description                                       	 Qty.	



658

1

2

2

T-00016D   06/24

T100-00170 - FIXED PROCESSOR STICK BOOM

2239900

1
2

47805
47222

WELDMENT, STICK  BOOM HARVESTOR
BUSHING, HARVESTER STICK BOOM

1
2

Item 	    Part #			  Description                                       	 Qty.	



659

T-00015D   06/24

4

1

6
23

5

3

7
8

8
98

10810

9

11

12

12

T100-00180 - FIXED PROCESSOR STICK BOOM - LIGHT INSTALLATION

2239900

1
2
3
4
5 
6 
7 
8 
9

10 
11 
12 

48363
15517
10771
10816
57384
48364 
15576 
10757 
15604
15509
48362 
58380 
54065
53176
54064

BOX, BOOM LIGHT - TAIL
BOLT - .625” X 2.5” 263 RED LOCTITE™
WASHER, SAE FLAT - .625”
NUT, LOCK - .625”
LIGHT, BOOM RADIUS - LED
ANGLE, LIGHT 
BOLT - .25” X 1.00” 
WASHER, SAE FLAT - .25” 
BOLT - .25” X .75”
NUT, NYLOCK - .25”
GUARD, BOOM LIGHT 
CABLE                                                                                                                                   
SOCKET, CONTACT - #2 (NOT SHOWN)
CONNECTOR, TERMINAL 16-18G SOLID DEUTSCH (NOT SHOWN)
SOCKET, WEDGE LOCK - #2 (NOT SHOWN)

1
2
4
2
1
1
6

14
4
4
1 

AR 
1
2 
1

263 Red Loctite™

Item 	    Part #			  Description                                       	 Qty.	



660

T-00017D   06/24

1

3

4

2

2

T100-00190 - PROCESSOR SQUIRT BOOM

1
2
3
4

60705
47222
46391
59134

BOOM, SQUIRT FELLER BUNCHER - HD D SERIE
BUSHING, HARVESTER STICK BOOM
WELDMENT, BULKHEAD DANGLE-UNIVERSAL
SHACKLE, 1/2”

1 
2 
1 
1

2239800

Item 	    Part #			  Description                                       	 Qty.	



661

5

6

5

1
2

3 4

T-00018D   06/24

T100-00200 - PROCESSOR SQUIRT BOOM LIGHT INSTALLATION

1
2
3
4 
5

6

53208
53081
15576
10757
54065 
54065
53176
54064
58068 - (KIT)

LIGHT
LEXAN, BOOM LIGHT/SWING OUT DOOR B&C SER
1/4” X 1’ BOLT
1/4” WASHER
CABLE 
SOCKET, CONTACT - #2 (NOT SHOWN)
CONNECTOR, TERMINAL 16-18G SOLID DEUTSCH 
SOCKET, WEDGE LOCK - #2 (NOT SHOWN)
HOSE ASSY - 387TC84 06-06OS-08PS (STICK BOOM LIGHT CABLE)

1
1
4
4

AR 
1
2
1
1

2239800

Item 	    Part #			  Description                                       	 Qty.	



662

1
2

3

45

6

7

7

6

8

9

10

11

12

13

14

15

T-00019D   06/24

T100-00201 - PROCESSOR SQUIRT BOOM COMPONENTS

1
2
3
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15

CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL 
CALL

CYLINDER MOUNT PLATE
CYLINDER TRUSS
MOUNT BUSHING
PIN
WEAR PAD
WEAR PAD
WEAR PAD
WEAR PAD
WEAR PAD
WEAR PAD
INNER SLIDE
TUBE - 2”
PIN
NUT
MOUNT, CYL ROD 

1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1

2239800

Item 	    Part #			  Description                                       	 Qty.	



663



664

1

2

2

3

5

6

4

7

8
8

9
10

11
12

13

14

15
16
18

17

19

20
21

22
23

24

T-00020D   06/24

T100-00202 - PROCESSOR SQUIRT BOOM CYLINDER COMPONENTS

NOTE: APPLY GREASE TO O-RINGS

2239800



665

 
1
2
3
4 
5 
 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
17 
18 
18 
19 
20 
21 
22 
23 
24

51008 
CALL 
CALL
CALL
CALL
CALL
21028 
51032
CALL
CALL
CALL
51030
CALL
CALL
CALL
51031
CALL
CALL
CALL
CALL
CALL
CALL
CALL
CALL
CALL
CALL 
51029
51033

CYLINDER, 6’ SQUIRT 
TRANSFER TUBE 
CONNNECTOR, STR 10 orb X 10 jic                                                                                                                        
CONNNECTOR, STR
ELBOW, 90
CLAMP 
GROMMET 
BARREL ASSEMBLY 
NUT 
RING, PISTON WEAR 
RING, OISTON SQUARE 
O-RING SLEEVE 
BUSHING, ROD (BRONZE) 
O-RING, ROD BEARING 
BEARING, ROD 
RETAINER SLEEVE                                                                                                                                          
PUCK - CYLINDER SUPPORT - 2” OD X .5” THICK  (6” SLIDE TUBE) 
PUCK, CYLINDER SUPPORT - 2” OD X 1.4” THICK  (8” SLIDE TUBE) 
CAPSCREW- .375” X .75” FHCS BRASS (6” SLIDE TUBE) 
CAPSCREW - .375”-16 X 1.5 HEX HEAD GR5” (8” SLIDE TUBE) 
BOLT 
CAPSCREW - .5”-13 X 3.00” SOCKET HEAD 
TRUSS - CYLINDER SUPPORT (6” SLIDE TUBE) 
TRUSS - CYLINDER SUPPORT (8” SLIDE TUBE) 
U-CUP, ROD BEARING 
WIPER, ROD 
ROD ASSEMBLY 
KIT, SEAL REPAIR - BOOM EXTENSION CYLINDER                                                         

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
4 
4 
4 
4 
2 
1 
1 
1 
1 
1 
1

T100-00202 - PROCESSOR SQUIRT BOOM CYLINDER COMPONENTS

2239800

Item 	    Part #			  Description                                       	 Qty.	



666

1

2

3

4
9

3
2

5 6
7 8

9

10

11

11

T-00011D   06/24

T100-00210 - STICK BOOM CYLINDER - 130MM BORE

2222500

1
2
3
4
5
6 
7 
8 
9 

10 
11 
12

57837
57601
15377
60521
58031
55411
55262
15528
59149
60653
65855
65853

CYLINDER, STICK - FB 130mm 
FLANGE, BLOCK ELBOW W184-16-16U CODE 62
O-RING - 1” SF (CODE 61/62)
WELDMENT, CYL STK BARREL 45 DEG
CABLE, CYLINDER, 15” 
3/8” HEATER HOSE
NUT, NYLON INSERT LOCK, 3/8-24
WASHER, SAE FLAT - .375”
BOLT - M12-1.75 X 60 Gr 12.9  SHC 263 RED LOCTITE™
RUBBER, CYL MANIFOLD MOUNT
HOSE, HYD, 787TC38 16-16OS-16OS-SW
HOSE, HYD, 787TC17 16-16OS-16O4-SW

1
2
2
1
2

AR
4
4 
8 
1
1 
1

NOTE: HYDRAULIC FITTINGS GET 545 LOCTITE™

NOTE: APPLY GREASE TO O-RINGS

263 Red Loctite™

263 Red Loctite™

2239800

Item 	    Part #			  Description                                       	 Qty.	



667

7

5

8

3

8

T-00026D   07/24

T100-00211 - STICK BOOM CYLINDER COMPONENTS - 130MM BORE

2222500

 
1 
2 
3 
4 
5 
7 
6 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19

57837
CALL

CALL
62066 
CALL
CALL
CALL
62057
CALL

CALL

CYLINDER, STICK BOOM - TRACK 130MM
BARREL ASSEMBLY 
ROD ASSEMBLY 
GLAND 
FRONT PISTON 
BACK PISTON 
LOCKNUT 
CUSHION SLEEVE 
BUSHING  
SPIRAL SNAP RING 
SPIRAL SNAP RING
SET SCREW 
STEEL BALL 
SHCS METRIC 
FLAT WASHER 
SET SCREW 
GREASE FITTING 
TEMPERATURE LABEL 
O-RING 
SEAL KIT

1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 

17 
17 
1 
2 
1 
1 
1

NOTE: APPLY GREASE TO O-RINGS

2239800

Item 	    Part #			  Description                                       	 Qty.	



668

1

2

3

4
9

3
2

5 6
7 8

9

10

11

11

T-00011D   06/24

T100-00220 - STICK BOOM CYLINDER - 140MM BORE

2222500

1
2
3
4
5
6 
7 
8 
9 

10 
11 
12

57838
57601
15377
60521
58031
55411
55262
15528
59149
60653
65855
65853

CYLINDER, STICK - 140mm 
FLANGE, BLOCK ELBOW W184-16-16U CODE 62
O-RING - 1” SF (CODE 61/62)
WELDMENT, CYL STK BARREL 45 DEG
CABLE, CYLINDER, 15” 
3/8” HEATER HOSE
NUT, NYLON INSERT LOCK, 3/8-24
WASHER, SAE FLAT - .375”
BOLT - M12-1.75 X 60 Gr 12.9  SHC 263 RED LOCTITE™
RUBBER, CYL MANIFOLD MOUNT
HOSE, HYD, 787TC38 16-16OS-16OS-SW
HOSE, HYD, 787TC17 16-16OS-16O4-SW

1
2
2
1
2

AR
4
4 
8 
1
1 
1

NOTE: HYDRAULIC FITTINGS GET 545 LOCTITE™

NOTE: APPLY GREASE TO O-RINGS

263 Red Loctite™

263 Red Loctite™

2239800

Item 	    Part #			  Description                                       	 Qty.	



669

T-00024D   07/24

T100-00221 - STICK BOOM CYLINDER COMPONENTS - 140MM BORE

2222500

 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21

57838
CALL
58293

CALL
62066
CALL
CALL
CALL
62057
CALL

CALL
62067 
CALL

CYLINDER, STICK BOOM - TRACK 140MM
BARREL ASSEMBLY 
ROD ASSEMBLY 
GLAND 
FRONT PISTON 
BACK PISTON 
LOCKNUT 
CUSHION SLEEVE 
BUSHING                                                                                                                                               
SET SCREW 
STEEL BALL 
SHCS METRIC 
FLAT WASHER 
SET SCREW 
STEEL BALL 
PLUG 
GREASE FITTING 
SPIRAL SNAP RING 
SPIRAL SNAP RING
O-RING 
TEMPERATURE LABEL 
SEAL KIT

1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 

17 
17 
1 
1 
1 
2 
1 
1 
1 
1 
1

NOTE: APPLY GREASE TO O-RINGS

2239800

Item 	    Part #			  Description                                       	 Qty.	



670 2239800

 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21
22
23
24

58101
CALL

CALL

CYLINDER, TOOL TILT
BARREL FINAL WELDMENT
ROD ASSEMBLY
GLAND
CUSHION SLEEVE
FRONT PISTON
BACK PISTON
LOCK NUT
BUSHING
SHCS METRIC G12.9
FLAT WASHER
SNAP RING
SNAP RING
TEMP LABEL
O-RING
SET SCREW
STEEL BALL
SET SCRCEW
HIGH PRESSURE SPOOL; SHORT STEM
DISC SPRING
DISC SPRING
PLUG, RELIEF THREADED
PRESSURE RELIEF w/ANTI CAV
PLUG
SEAL KIT

1
1
1
1
1
1
1
1
2

17
17
1
1
1
1
2
2
1
1
8
1
1
1
2
1

Item 	    Part #			  Description                                       	 Qty.	

TOOL TILT CYLINDER COMPONENTS - (TANGUAY HD)

NOTE: APPLY GREASE TO O-RINGS



671



672

9

T-00021D   06/24

FB STICK SHOWN, BUT ALSO FITS PROCESSOR 
CONTROL FALL AND PROCESSOR SQUIRT STICK
AND IS APPLICABLE TO BOTH THE 130mm AND 
140mm STICK BOOM CYLINDERS.

T100-00230 - STICK BOOM CYLINDER INSTALLATION

2222500

1
2
3
4
5
6 
7 
8 
9 

10 

51644
10775
15550
54136
19384
10728
60303
60308
15549
18570

PIN ASSEMBLY, 3.50 DIA X 21.06 (2” NUT) ANTI-SEIZE
BOLT - 3/4” x 2.5” 263 RED LOCTITE™
WASHER, SAE flat - 3/4”
WASHER, pin retaining
WASHER, burned
NUT, nylock - 2”
PIN ASSEMBLY, 3.50 DIA X 21.06
PIN ASSY, 90MM X 12.25” (ROD STICK CLY)
BOLT - .75” X 2.0 263 RED LOCTITE™
WASHER, PIN RETAINING

1
2
3
2
1
1
1
1
1
1

263 Red Loctite™

263 Red Loctite™

Anti-Seize

2239800

Item 	    Part #			  Description                                       	 Qty.	



673

T200-00100 - STICK BOOM CYLINDER HYD FLANG BLOCKS - TANGUAY

2261000

1
2
3
4
5
6
7
8
9

10
11
12
13

57601
59149
60892
48481
60653
52372
10750
15528
58190
58031
52431
59122
15377

FLANGE, BLOCK ELBOW W184-16-16U CODE 62
BOLT - M12-1.75 X 60 Gr 12.9  SHC
TUBELINE, STICK BOOM CYLINDER
PLATE
RUBBER, CYL MANIFOLD MOUNT
CLAMP, STEEL TUBELINES(WHEEL DRIVE)SMALL
BOLT - .375” X 3”
WASHER, SAE FLAT - .375”
NUT, HEX, 3/8-24, Gr8
CABLE, CYLINDER, 15” - FRWDR HYDRADYNE
COUPLING, PIPE
ZERK, GREASE - 1/8-27 NPTF, ST
O-RING - 1” SF (CODE 61/62)

2
8
1
2
1
2
4
2
4
2
1
1

Item 	    Part #			  Description                                       	 Qty.	



674 2261000

ARM CYLINDER COMPONENTS - (TANGUAY HD)

NOTE: APPLY GREASE TO O-RINGS

 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21
22
23
24

60980
CALL

CALL

CYLINDER, ARM
BARREL FINAL WELDMENT
ROD ASSEMBLY
GLAND
FRONT PISTON
BACK PISTON
LOCK NUT
CUSHION SLEEVE
BUSHING
SET SCREW
STEEL BALL
SHCS METRIC G12.9
FLAT WASHER
SET SCRCEW
PRESSURE RELIEF w/ANTI CAV
GREASE FITTING
SNAP RING
SNAP RING
O-RING
TEMP LABEL
PLUG, RELIEF THREADED
DISC SPRING
DISC SPRING
HIGH PRESSURE SPOOL; SHORT STEM
SEAL KIT

1
1
1
1
1
1
1
1
2
2
2

17
17
1
1
2
1
1
1
1
1
8
1
1
1

Item 	    Part #			  Description                                       	 Qty.	



675



676

T200-00100 - STICK BOOM CYLINDER HYD FLANG BLOCKS - TANGUAY

2222700



677

T200-00100 - STICK BOOM CYLINDER HYD FLANG BLOCKS - TANGUAY

1
2
3
4
5
6
7
8
9

10

51644
10775
15550
54136
19384
10728
60303
15549
18570
60980

PIN ASSEMBLY, 3.50 DIA X 21.06 (2” NUT)
BOLT - 3/4” x 2.5”
WASHER, SAE flat - 3/4”
WASHER, pin retaining
WASHER, burned
NUT, nylock - 2”
PIN ASSY, 90MM X 15.5” (ROD MAIN/BASE ST
BOLT - .75” X 2.0
WASHER, PIN RETAINING
CYLINDER, STICK - TANGUAY (POWER) BOOM

1
2
3
2
1
1
2
1
1
1

2222700

Item 	    Part #			  Description                                       	 Qty.	


